
 
 

 

 

PARTS CATALOG 

HPCT365 
Heritage Pro Cooktop 

 

 

Assembly Drawings 

Click Page Description 

2 Cooktop Assembly 

4 Chassis Assembly 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Revised 2 Nov 2018 Dacor Technical Service ∙ 14425 Clark Av, City of Industry, CA 91745 ∙ Phone (800) 353-2267 ∙ Fax 909-348-5601 



  HPCT365 Cooktop Assembly  
 

 

Parts List Next Page 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Return to Page 1 
 
 

2 



  HPCT365 Cooktop-Assembly Parts List  
 

 

Item Part No. Description 

1 92310-001 Top Frame/Chassis Foam Gasket 

2 92310-003 Top Frame/Chassis Foam Gasket 

3 76451 Base/Top Frame Graphite-Gasket Set 

4 703587 
Stainless-Steel Grained Top Frame (w/60mm 

Heritage Logo) 

5 108925-01 Spill Protector (with SIMMER) 

6 108924-01 Spill Protector 

7 109321 Illuminated Knob 

8 83707 Pan-Head Torx Screw 

9 92195 D-Dual Cross-Ring Assembly 

10 92226 D-Dual Cross-Ring Skirt 

11 103738 D-Dual Burner Head 

12 103739 D-Dual Retaining Clip 

13 103756 D-Dual Inner-Burner Base 

14 92230 D-Dual Flat Top Cap 

15 92232 Porcelain D-Dual Top-Cap Cover 

16 92388 C-Cross Ring Assembly 

17 92459 C-Dual Cross-Ring Skirt 

18 103736 C-Dual Burner Head 

19 103748 C-Dual Retaining Clip 

20 103801 C-Dual Inner-Burner Base 

21 92460 C-Dual Flat Top Cap 

22 92231 Top-Cap Cover 

23 700175 C-Single Burner-Base Assembly 

24 83716 Pan-Head Torx Screw 

25 103737 C-Single Burner Head 

26 92236 Burner-Head Cover 

27 700174 B-Single Burner-Base Assembly 

28 103735 B-Single Burner Head 

29 92235 Burner-Head Cover 

30 108900MB 12” x 20” Grate 

31 108901MB 12” x 10” Grate 

32 83458 Reducer Bushing 

33 62834 Maxitrol RV48CL 5” WC Natural-Gas Regulator 

34 72980 10” Liquid Propane Regulator 

Return to Page1 
 
 

3 



  HPCT365  Chassis Assembly  
 

 

Parts List Next Page 

 

Return to Page1 
 
 

4 



  HPCT304 Chassis-Assembly Parts List  
 

 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description 

1 46318 Chassis 

2 701421-01 Manifold Assembly – Natural Gas 

3 72806NG Jet Holder B Single 

4 72809NG Jet Holder C Single 

5 103747-01 Natural Gas C-Dual Burner Base 

6 103744-01 Natural Gas D-Dual Burner Base 

7 701421-02 Manifold Assembly – Liquid Propane 

8 72806LP Jet Holder B Single 

9 72809LP Jet Holder C Single 

10 103747-02 Liquid Propane C-Dual Burner Base 

11 103744-02 Liquid Propane D-Dual Burner Base 

12 701421-03 Manifold Assembly – Natural Gas/Hi-Altitude 

13 72806NGH Jet Holder B Single 

14 72809NGH Jet Holder C Single 

15 103747-03 Natural Gas/Hi-Altitude C-Dual Burner Base 

16 103744-03 Natural Gas/Hi-Altitude D-Dual Burner Base 

17 701421-04 Manifold Assembly – Liquid Propane/Hi-Alt 

18 72806LPH Jet Holder B Single 

19 72809LPH Jet Holder C Single 

20 103747-04 Liquid Propane/Hi-Altitude C-Dual Burner Base 

21 103744-04 Liquid Propane/Hi-Altitude D-Dual Burner Base 

22 83263 Round-Washer Head Phillips Screw 

23 46319 Base-Bracket Jet Holder 

24 46286 Dual-Burner Support Channel 

25 106961 Burner-Support Bracket 

26 46297 Igniter Mounting Plate 

27 72634 Re-ignition Module 

*-* 76482-001 Igniter Assembly (not shown) 

 

Item Part No. Description 

28 103798 LED-Isolation Bracket 

29 83538 Nylon PCB Support 

30 106104 LED-Isolator Board 

31 103790 120 VAC Wire Harness 

32 103791 5 VDC Wire Harness 

33 113612 Brighter LED/Socket Assembly 

34 103757 LED Retaining Ring 

35 83141 Strain-Relief Bushing 

36 72765 Flat-Plug Power-Supply Cord 

37 107146 20” L ³/₁₆” Flex Tube 

38 107145 27” L ³/₁₆” Flex Tube 

39 108564 ⁵/₁₆” Cooktop Flex Tube 

40 108565 ⁵/₁₆” Cooktop Flex Tube 

41 108566 ⁵/₁₆” Cooktop Flex Tube 

42 703542 White-Light Indicator Assembly 

43 83001 #8 x 1/4” Phillips Pan-Head Screw 

44 83700 #10 x 3/4” Phillips-Head Screw 

45 83048 #8-32 Hex Keps Nut 

46 83572 #8-32 x .50” Screw 

47 66953NG 9500 BTU Valve Natural Gas (Left-/Right-Rear Burner) 

48 66953LP 9500 BTU Valve Liquid Propane (Left-/Right-Rear Burner) 

49 66971NG 12,500 BTU Valve Natural Gas (Center-Rear Burner) 

50 66971LP 12,500 BTU Valve Liquid Propane (Center-Rear Burner) 

51 66972NG 18,000 BTU Valve Natural Gas (Left-Front Burner) 

52 66972LP 18,000 BTU Valve Liquid Propane (Left-Front Burner) 

53 66955NG 12,500 BTU Valve Natural Gas (Right-Front Burner) 

54 66955LP 12,500 BTU Valve Liquid Propane (Right-Front Burner) 

 



  HPCT304 Chassis-Assembly Parts List  
 

5 


